
444.pdf 

Industrial Pretreatment Design 

by 

Mark Ludwigson, P.E. 

Course 444 

5 PDH (5 Hours) 

PO Box 449 

Pewaukee, WI 53072 

(888) 564 - 9098

eng-support@edcet.com 

mailto:support@pdhacademy.com


444.pdf 

Copyright© 2021 Mark Ludwigson Page 2 of 64 

Course Outline: 

Industrial Pretreatment Design 

Overview of Industrial Pretreatment Systems 

Design Criteria and Steps 

Wastewater Assessment 

Equalization 

Treatment Alternatives 

Physical Treatment 

Chemical Treatment 

Biological Treatment 

Process Flow Diagram 

Hydraulic Profile 

Helpful References 

Examination 



444.pdf 

Copyright© 2021 Mark Ludwigson Page 3 of 64 

WASTEWATER 
TREATMENT PLANT 

Direct Discharge 
[...]
equalization. Flow equalization involves storing some of the flow during high 

flows and releasing this storage during low flows. This greatly reduces the peak 

flow rate, thereby making the pretreatment system smaller and more economical. 

• Mixing Reactions. When waste streams are mixed, chemical reactions occur that 

change some of the water quality parameters. It is helpful to have these reactions 

occur in a large equalization tank that can absorb any release of energy. In most 

cases, the reactions are a benefit as extreme pollutants will be stabilized and 

conventional parameters will be neutralized. Any incompatible waste streams 

should be identified and addressed as mentioned earlier. 

• Store-Treat Cost Savings. An equalization tank can perform multiple functions 

including some form of treatment. Examples include oil-water separation, 

aeration, mixing, screening, floatation, anerobic processes, and settled solids 

(sludge) removal. 

 
A challenge for engineers designing an equalization tank is to determine the optimal 

size for the tank. The following steps will help guide an engineer through the process of 

sizing a tank. The steps and calculations are the same for sizing wet wells and basins. 



444.pdf 
 

 

Industrial Pretreatment Design 
 

 

Step No. 
 

Sum the  Waste 
St1.ream Flows 

 
 

Calculate 
E2.qualization 

Volume 
 

 

 
To3. 

Select 

tal Volume 
 
 

Preliminary Tank 
D4. imensions 

 
 

 

Create Tank PAdjurst ofile 
5. 

 

 
Compare Cost to 

6. BudgetAdjust 
 

 

Step 1 is to obtain and add the flow rates for each of the various process waste 

streams. This can be done as follows: 

1. For each process, estimate the typical waste stream flow for each hour of the 

day. 

2. Add the waste stream flows for each hour of the day. 

3. Obtain or calculate the future projected flows from potential plant expansions or 

production changes. This may be in the form of a factor or percentage. Multiply 

the hourly flows by this factor. 

4. The flow rates for each hour are called the diurnal discharge flows for the facility. 

They are often plotted as a diurnal flow curve. 



444.pdf 
 

 

Tank Drain Tank Fill 
Tank 
Drain 

Equalization Volume 

Tank Full Tank Empty 

Industrial Pretreatment Design 
 

Step 2 is to calculate the Equalization Volume (EQV) based on the diurnal facility 

discharge flows, as shown in Figure 3. The average daily flow is the horizontal red line, 

which represents the relatively constant flow out of the tank. In this curve, the tank is 

draining (drawing down) from 9 pm to 7 am, and the tank is filling from 7 am to 9 pm. 

 

 

Figure 3: Example equalization curve with diurnal discharge flow in blue 

and the average daily flow in red. 

 
The area above the red line and below the blue curve represents the required 

equalization volume. The volume can be calculated as follows: 
 

EQV =
∑|Q¿−Qout|∆ t 

= 
1 ∑|Q −Q |∆ t 

2 

where : 

2 diurnal avg 

Qdiurnal=Hourly Diurnal Discharge Flow( gpm) 

Qavg=Average Daily Flow ( gpm) 



444.pdf 
 

 

Industrial Pretreatment Design 
 

∆t =1 hr (60 min) 

 
The required equalization volume is slightly different for each day since process waste 

streams vary each day. For example, the diurnal flow curve during a weekday is 

different from a weekend and different from a holiday. The designer should review 

diurnal flow data over a variety of days and pick the day with the highest differential 

between day and night flows. The calculated equalization volume should be rounded up 

by at least 10% to account for unforeseen variations in diurnal flow and flow monitoring 

limitations. 

 
Step 3 is to calculate the total storage volume. This accounts for the need for flow 

equalization (calculated in Step 2), an emergency reserve, and dead storage volume. 

The total storage volume (TSV) is the sum of these three: 

 
TSV =EQV + ERV + DSV 

where : 

TSV =Total Storage Volume 

EQV =Equalization Volume 

ERV =Emergency Reserve Volume 

DSV =Dead Storage Volume 

 
Total Storage Volume (STV), as a rule of thumb, should be equal to or greater than the 

average daily flow volume (flow rate divided by 1 day). The ERV can be increased to 

meet this minimum volume. 

 
Emergency Reserve Volume (ERV) is for unusual events such as stormwater inflow, 

groundwater infiltration, spills, dumped product, process system failures, pretreatment 

system failures, or other unusual discharges to drains around the facility. It is common 

to have an emergency reserve of 50% to 100% of the average daily flow volume. For 

example, if the average daily flow is 1 MGD, the ERV could range from 0.5 MG to 1 MG. 

 
Estimated Dead Storage (DS) is the excess volume at the bottom of a tank that is not 

normally usable. And at the bottom of the tank, there is a distance between the 

minimum water level and the floor of the tank to keep some fluid in the tank for pollutant 

equalization, to prevent entrained air from entering the outlet pipe and, in some cases, 

to provide sufficient positive suction head for pumping at the low water level. DS can be 

estimated as 10% to 20% of the tank volume, and then checked during design. 



444.pdf 
 

 

ft 

Industrial Pretreatment Design 
 

Step 4 is to use the total storage volume to define the preliminary tank dimensions. 

First, decide on the number of equalization tanks. Ideally, there should be two or more 

tanks to allow for ease of inspection, maintenance, and operational flexibility. However, 

it is common to have a single tank to minimize capital costs and footprint. If there is 

insufficient funding available for two tanks, an option is to construct a single tank based 

on current flows and plan for a future second tank if production increases or the plant 

expands. 

 
If multiple equalization tanks are selected, they should be designed to have the same 

maximum water level and overflow elevation. Ideally, they should be the same volume 

for ease of operation. For example, a selected volume of 2 MG should be provided with 

two 1 MG tanks. 

 
For circular tanks, the height and/or diameter can be calculated using the formula for 

the volume of a cylinder: 
 

V = 
π 

d2 h∈typical English units : V 
4 

where  : 

V =Volume 

d=diameter 

h=height 

 

 
gal =5.87 d2 h 

 

A tank supplier can be contacted to provide the most economical diameter and height 

for the tank based on the selected volume. The engineer should utilize the most 

economical dimensions when possible to minimize construction costs. 

 
Step 5 is to create a profile of the tank(s) with the volumes calculated in Steps 2 and 3 

and the preliminary tank dimensions in Step 4. See Figure 4 for an example. 

ft 



444.pdf 
 

 

Industrial Pretreatment Design 
 

 
 

 

EL 19.5 Overflow 
EL 19.0 Max WS 

 
 
 

 

19’-0” 
Height 

 

 

 
 
 
 
 
 
 
 

150’-0” Diameter 

EL 11.5 High Level 
 
 
 
 

EL 4.0 Low Level 

EL 0.0 Floor 

 

Figure 4: Profile of a 2.5 MG equalization tank with elevations and volumes. 

 
 

 
The low and high-level elevations define the normal operating range of the tank. The 

overflow elevation should be at least a few inches above the maximum elevation to 

account for variation in level sensor readings, wave action at the water surface, and to 

give time for operators to assess a high-level alarm prior to an overflow event. Clarify 

with potential tank suppliers that the nominal tank volume is up to the high WS and 

should not include the freeboard to the overflow elevation. 

 
The overflow can be piped to the pretreatment system or a storage basin. Untreated 

overflows are not allowed to bypass the pretreatment system or be discharged to the 

environment, per 40 CFR 403.17. Providing sufficient emergency reserve volume in the 

equalization tank will minimize the likelihood of an overflow. 

 
 

Emergency Reserve = 1.0 MG 

 

 

 
Equalization = 1.0 MG 

Dead Storage = 0.5 MG 

 



444.pdf 
 

 

Industrial Pretreatment Design 
 

Treatment Alternatives 
 

There are a variety of treatment alternatives that can be incorporated into a 

pretreatment system. Engineers are asked to assess the alternatives and make 

recommendations for the unique needs of the facility. This can be a very challenging 

task as there are many different treatment methods to consider. Also, each facility has 

unique wastewater characteristics and discharge limits, so it can be difficult to find 

similar reference installations. Often, after a preliminary comparison of alternatives, 

bench-scale or jar testing is performed to compare alternatives, as shown in Figure 5. 

 

Figure 5: Jar testing with a gang stirrer and six wastewater samples, 
each with different chemical dosages. After 30 minutes, supernatant turbidity was 

measured for each sample, to determine optimal chemical dosage. 

 
A municipal wastewater treatment plant (WWTP) typically includes the following 

processes, with the main goal to remove conventional pollutants (BOD, TSS, fecal 

coliform, oil & grease, etc): 

• Primary treatment (i.e., screening, grit removal, clarification), 

• Secondary treatment (i.e., aeration, settling, activated sludge recirculation), 

• Tertiary treatment (phosphorus or nitrogen removal, lagoons, sand filters) 

• Disinfection (i.e., chlorination, dechlorination), and 

• Solids handling (i.e., thickening, digestion, dewatering, land application). 

 
Industrial pretreatment rarely follows the typical municipal WWTP processes since 

removing non-conventional pollutants and toxic organics requires different treatment 

processes. Treatment processes/methods can be grouped as follows: physical, 



444.pdf 
 

 

Industrial Pretreatment Design 
 

chemical, and biological. See Table 6 for a list of treatment methods for each category. 

Table 7 lists the methods by pollutants that can be removed and regulated industries. 

 

Table 6: Wastewater Treatment Methods by Categories 

Category Treatment Method 
Traditional 
Process 

Main Configurations 

 
 
 
 

 
Physical 

Equalization Primary Aboveground, basin, wet well 

Screening Primary Fine, course, basket, mechanical 

Sedimentation Primary Circular or rectangular clarifiers 

Flotation 
Primary, 

Secondary 
Dissolved air (DAF), gravity 

Media Filtration 
Primary, 
Tertiary 

Sand filters, downflow, upflow 

Membrane Filtration Tertiary MF, UF, NF, RO 

Oil-Water Separator Primary Oil interceptor, coalescing, gravity 

Adsorption Tertiary Activated carbon, fixed bed 

Evaporation Tertiary Pond, mechanical, falling film 

Air Stripping Tertiary Packed tower, degasifier, steam 

 
 
 
 
 

Chemical 

pH Neutralization Tertiary Base or acid addition, two-stage 

Chemical 
Precipitation 

Tertiary Flash-mix and settling 

Coagulation/ 
Flocculation 

Secondary, 
Tertiary 

Polymer or coagulant addition, 
mixing, and settling 

Oxidation- 
Reduction 

Secondary, 
Tertiary 

Chromium, cyanide, iron, arsenic, 
mercury, selenium removal 

Ion Exchange 
Secondary, 

Tertiary 
Anion, cation, fixed bed, moving 

bed, one or two-stage 

Electrodialysis 
Secondary, 

Tertiary 
ED stack, batch, or continuous 

 
 
 
 
 

 
Biological 

Bioaugmentation Secondary Biological additives 

Suspended Growth Secondary 
Activated sludge, 

oxidation ditch, SBR 

Attached Growth Secondary 
Trickling filter, RBC, 
packed bed, MBBR 

Membrane 
Bioreactor 

Secondary iMBR, sMBR, MF, UF 

Anaerobic 
Processes 

Secondary, 
Solids 

Upflow filter, fluidized bed, UASB, 
digester, anoxic selector 

Lagoons 
Secondary, 

Tertiary 
Multi-stage, stabilization ponds 

Constructed 
Wetlands 

Secondary, 
Tertiary, 
Solids 

Free surface or subsurface flow, 
horizontal or vertical flow, 

zero discharge 



444.pdf 
 

 

Industrial Pretreatment Design 
 

 

Table 7: Wastewater Treatment Methods and Industries by Pollutants 

Pollutant Treatment Methods Industries with Categorical Limits 

 
BOD 

 
Biological Processes 
Membrane Filtration 

Dairy, grain, canning, sugar, textile, feedlots, chemicals, 
soaps, fertilizer, petroleum, leather, glass, rubber, 
timber, paper, meat, landfill, pharmaceutical, 
transportation, paving, pesticides, explosives, plastics 

 
COD, TOC 

Adsorption 
Biological Processes 
Oxidation-Reduction 

Ion Exchange 

Textile, chemicals, soaps, petroleum, non-ferrous 
metals, glass, asbestos, rubber, timber, paper, 
pharmaceutical, mining, pesticides, explosives, and 
battery 

 
Chlorine 

Adsorption 
Air Stripping 

Chemical Addition 

 
Chemicals, iron & steel, steam power, paper, oil & gas 

 
 

Fats, Oils & 
Grease (FOG) 

Bioaugmentation 
Chemical Precipitation 

Coag./Flocculation 
Flotation 

Oil-Water Separator 
Membrane Filtration 

 
Canning, chemicals, soaps, petroleum, iron & steel, 
metals, steam power, leather, rubber, timber, meat, oil & 
gas, transportation, paving, explosives, carbon black, 
hospitals, battery, plastics, and porcelain 

 
Fluoride 

Adsorption 
Electrodialysis 
Ion Exchange 

Membrane Filtration 

 
Chemicals, fertilizer, non-ferrous metals, phosphate, 
glass, mining, coil coating, and electrical 

 
 

 
Heavy Metals 

Chemical Precipitation 
Coagulation 

Constructed Wetland 
Electrodialysis 
Evaporation 

Ion Exchange 
Membrane Filtration 
Oxidation-Reduction 

 

 
Electroplating, chemicals, iron & steel, metals, electric 
power, mining, landfills, transportation, waste 
combustion, paint, battery, porcelain, and electronics 

Inorganic Salts 
(Ca, Cl-, K, HCO3, 

Mg, Na, S2
…) 

Coagulation 
Electrodialysis 
Ion Exchange 

Membrane Filtration 

 
Textile, chemicals, petroleum, leather, and 
pharmaceutical 

 
Nitrogen & 
Ammonia 

Air Stripping 
Biological Processes 

Ion Exchange 
Oxidation-Reduction 

 
Feedlots, chemicals, fertilizer, glass, meat, 
pharmaceutical, mining, and non-ferrous metal 

 
 

pH 

 
 

pH Neutralization 

Dairy, grain, canning, beverage, sugar, textile, cement, 
electroplating, chemicals, soaps, fertilizer, petroleum, 
iron & steel, metals, phosphate, steam, leather, glass, 
asbestos, rubber, timber, paper, mining, landfill, 
pharmaceutical, transportation, paving, waste comb., 
gum, pesticides, explosives, carbon black, photographic, 
hospitals, battery, plastics, porcelain, and electronics 

 
Phosphorus 

Biological Processes 
Ion Exchange 

Chemical Precipitation 

 
Feedlots, fertilizer, phosphate, glass, and coil coating 



444.pdf 
 

 

Industrial Pretreatment Design 
 

 

 
Radioactive 

Evaporation 
Ion Exchange 

Chemical Precipitation 
Membrane Filtration 

 
Chemicals, nuclear, pharmaceutical, landfill 

Temperature 
Cooling/Chilling 

Evaporation 
Sugar and cement 

 
Toxic Organics 

(TTO) 

Chemical Precipitation 
Electrodialysis 
Ion Exchange 

Membrane Filtration 

 
Electroplating, iron & steel, metals, paper, oil & gas, 
landfills, pharmaceuticals, paint, pesticides, electronics 

 
 

TSS 

Coag./ Flocculation 
Filtration 
Flotation 

Sedimentation 
Screening 

Biological Processes 

Dairy, grain, canning, sugar, textile, cement, 
electroplating, chemicals, soaps, fertilizer, petroleum, 
iron & steel, meat, metals, phosphate, steam, leather, 
glass, asbestos, rubber, timber, paper, mining, landfill, 
pharmaceutical, transportation, paving, waste 
combustion, gum, pesticides, explosives, carbon black, 
hospitals, battery, plastics, porcelain, and electronics 

 

 
VOC 

Adsorption 
Air Stripping 

Oxidation-Reduction 
Evaporation 

Membrane Filtration 
Biological Processes 

 
 

Electroplating, iron & steel, metals, paper, oil & gas, 
landfills, pharmaceuticals, paint, pesticides, electronics 



444.pdf 
 

 

 
 

Block Flow Diagram 

Industrial Pretreatment Design 
 

It is helpful to draw a block flow diagram for each alternative being considered. Block 

flow diagrams show treatment processes as rectangles with flow arrows connecting the 

processes. A series of treatment processes is often called a “treatment train”. See 

Figure 6 for an example. 